ASSEMBLING INSTRUCTION

CUBE DAYBED



//‘"’1’4’{ 1’4}1’4’\‘ WS _ZS NS _V%_/LS_ZS_72\ 72574
\b »‘»“ Z XXX > ﬂ\»“‘»‘
AR TR NI IK SLEEE

/ \1“\.11 e

k‘ '0
Q“k\“! g‘ll!, t\i‘bﬁf‘ \Q!
I X AR KX X )}‘\\hﬁ"")/'/‘

PARTS :

\Q»‘» T

Front Panel and Back Panel

(2Pcs)

e
L NAN
CRK A -
f <
S
(a4
o
+— ~
R
-
IR
Q —
<
(o]
a.
Q)
O
Vp)
: . >
N V\.
K\/\z 7 y.Nura




PARTS :

Top Panel 1 Pc

PLATFORM 1 Unit



HARDWARES :

1. BOLT JCBC M6 X 45
(16 Pcs ) For Side Panels

2. BOLT JCBC M6 X 60
(16 Pcs ) For Top Panel

L

=

3. AllenKey L4 (1Pc)



N

Assemble Side panels
(Left or Right) to Back Panel with
Bolt No.1 ( JCBC M6 x 35)




TOP PANEL

FRONT PANEL

then assemble the Top Panel with
Bolt No.2 ( JCBC M6 x 45))

49”

I ssemble Front Panel with Bolt No.1




I |

Prepare the Platform on the Floor
then put all the panels ( After fix all
Bolts ) To the Platform ( Finish )




W
AR /VN/ W /f ,.I \
] WE

lq
ST i/zz L,
AN \\ ?.?//,2 4,_77/

% \ ;a;?, ;%:2,5///, ] 7
/,Z, VAN \ \

SR és/z,
// L é,,,z%
S ,é,% _ %\
%é/, I\

_. AR Vil

//

NV AN ]
,_ ‘,,//\& \V _\ /,/ N
\ ./.: \\ \ // \,
A A

W >\
PE XS
Ay <]

i //,/ \ﬁ

Wl LA 2 4

4ﬂ414a,||4 Z
/// m.
J// \

W\

f% W






